VIICRO SEIKIL

DIRECT DRIVE
TURNTABLE SYSTEM

DOAX-500

SERVICE MANUAL

@ MICRO SEIKI CO.,LTD.

MICRO
TOKYQO JARPAN



CONTENTS

NAMES OF PARTS i cscsisnsinosnis 85 § 55 8 powws euws cmmnmmemmy »s 3
NAMES OF PARTS (BACKPANEL) .......c.iciiiiiiiiiiiieianinnn .
. ADJUSTMENT ...ttt it ittt ettt an s e san s ansanss 7
EXPLODED VIEW (MAIN UNIT) .« oot it i i it s i ainaeeaes 6
PARTS LIST FOR EXPLODED VIEW ... ... it 7
EXPLODED VIEW (POWER SUPPLY UNIT) ..., 8
PARTS LIST FOR EXPLODED VIEW ................. MR £ o 9
POWER SUPPLY CIRCUIT BOARD ASS’Y . ... 10
- SCHEMATIC  DIAGRAM . - -« i it it e et et it s st nsss 11
DETAIL VIEWS FOR ASS’'Y PARTS
A TONEABRM ASSY si cussvciums ss s@p s pmieos gos eomemmanma smmns 12
B. OUTPUT TERMINAL BASE ASS’Y ...... .. i, TR -
PACKING FOR SHIPMENT -+« veern.. B e m e e e om e MRk R EA % e s e 14

SPECIFICATIONS ...t eveessentnrorsosnanensamnsnnssnssasssss 15



NAMES OF PARTS

|18yspeaH

1ybB1am

|EUONIPPY

qouj
juawisnipe

buileys-nuy

1584 WY
qou)

1a341] WY

19141 WY

goud| 8210}
buidoes |

1ybBiam ulep|

WwiJeauo |

101929|8s poadsg

1JBYsS 181uUd)

1ew Jaggny

J911e|d

st -
it . L
| ey
" Ly

-
-

3 E]-r‘:*"f
- o4

ity
SrEeh. iy’

}
I"l'

.".1.1|1|

oy - L} e _.--- b ]
i YR~ (]
:I ke 8 - 'y i
- s 11..:1.' ‘ i'.‘l-' [

.W.“ mrli-m : |
Ry
=

uo11ng 1amoy

11Uun Jamod




-uBisap |euIBIIO Ayl AJIPOW 10U O "spJezey 48ylo 10 ‘ail} O0Ys 1uanas.d
01 1ied paiyivads §,81n10BjNUBW Ylim pade|dal aq p|noys asny siyl eyl |en
-U9ssa S1 1] "Alajes 1o} jueriodwil S1 yaIym 1uauodwod |e1oads ayl st asny ay |

JII1LON ALIJVS LNVLHOdIANT dHL

pieog 11ndJ) A|ddng 1aMod
101039UUo0
a3t | YO1IMG 18MOd 1 9
I

bt T
Hhaph

AMES OF PARTS (Backpanel)

NN N LA

R b

PJeOQ 11NJ410 1010\

euiwaa ] 1ndinQ

_
m
i
h
i

s PP e A e e T

SO

I..I'... - ' - -
www.rnirencint



ADJUSTMENT

Scope

DC Voltmeter

T CH2

CH

O O O O-O TP3 O O

| C
TP2( = VIFH L

l | Connector

O O

VR2 QD
S8

2 L.

In case the motor rotation is out of the quartz locked opera-

tion.

a) Check the output voltage between terrnlnals TP3 and & c) If the quartz locked operationis not obtainable under the
by the digital DC voltmeter. Change the zenner diode D5 above procedure, change the circuit board and make the
when the output voltage is below 5.2V - 6.2V, same alignment of phase deviation as step b) by turning

b) Set the rotation speed at 33-1/3 rpm and align the phase VR2 and VR1.

deviation watching on the scope. Connect the scope with
the terminals TPI, TP2 and TP3 and align the phase devia-
tion within 1 - 3 m sec. by turning VR2, watching the
wave form on the scope.

Next set the speed at 45 rpm and align by turning VR 1 by
the same way.

Make the alignment from the rotation speed 33-1/3 first
and 45 rpm secondly.

Phase deviation

o L - {within 1-3 m sec at 33-1/3 & 45 rpm)

CH1

Wave form

CHD



2




PARTS LIST FOR EXPLODED VIEW

NO. PART NO. DESCRIPTION
47 420210 Flat filister head screw M2.6x14
48 420205 Flat filister head screw M2.6x10
49 418277 Polyester washer
50 422179 Nut
51 900085 Screw driver
52 449010 Record adaptor 45 rpm
53 476639 Main weight ass'y
54 472055 Sub weight ass'y
315 Additional weight
56 103917 Packing material
57 314294 Packing material
58 314487 Carton box
59 474210 Parts cover

NO. PART NO. DESCRIPTION ]
1 103866 Main panel
2 471890 Cushion felt
3 313220 Cushion rubber
4 471156 Guide pole
5 313785 Shield plate
6 313802 Speed selection lever
7 473768 Wire holder
8 | 458433 Serial number plate
9 04055 Tonearm ass'y
10 208593 Bottom cover
11
12 471160 Speed change label
j B 471194 QOutput label
14 024096 Motor ass'y
15 080542 Rotary switch
16 087004 LED
17 013104 Oval lug
18 012056 DIN socket
19 440139 Main sleeve stopper
20 639025 @ Pan head tapping screw M3x6
21 639030 (P Pan head tapping screw M3x8
22 618230 @ Pan head SEMS screw M4x10
23 618044 @ Pan head SEMS screw M3x10
24 618141 @ Pan head SEMS screw M3x10
25 664008 Hexagonal hall head screw M8x8
26 667307 Flat washer 3x10x0.5t
27 667415 Flat washer 4x8x0.5t
28 668230 Teeth washer @3
29 680000 Oval lug B4
30 672038 Nut M3
31 668032 Spring washer ¢3
32 605512 Rivet
33 208042 Turntable platter
34 470933 Rubber mat
35 742000 Polyester sheet
36 314307 Packing material
37 710494 Operating manual
38 744132 Polyester pouch
39 314311 Packing material
40 208521 Dust cover
41 475443 Cover sheet
47 746091 Polyester h sheet
43 208714 Qutput cord
44 474281 Headshell ass'y
45 472271 Overhang gauge
46 455120 Flat filister heas screw M2.6x13




EXPLODED VIEW (POWER SUPPLY UNIT)

THE IMPORTANT SAFETY NOTICE

The fuse is the special component which is important for safety. It is essen-
tial that this fuse should be replaced with manufacture’s specified part to
prevent shock, fire, or other hazards. Do not modify the original design.




PARTS LIST FOR EXPLODED VIEW

Z
O

PART NO.

|

DESCRIPTION

208466

Power supply case

087004

LED

208470

Chassis

019120

Cushion rubber

450291

Switch button

450304

Spacer

470859

Power switch mounting plate

439714

Slide push switch

IV N || WIN|=—=

438567

Switch lever

10

314990

Power supply circuit boad ass'y

692070

Spacer

e e e

080024

Micro switch AM41009

M e irw Prar i L T P - imb PERETL P -~ riye T -

e R LR L ER b 1 o =heas ; :

DR T | enateee ek bh: e T o : L Tk TR e A A S S TR T A R bt TR Al I : T e

ERSREEEECEL, b e e T BB LA 7 B 233 . e e e T e L e e e I b S e s R f

b SRR el B wanngdfiaias R Froatiy o ek by T S e b S ; i arikeirrid

R R R S s ? g . T SEEEEE ha ity T a g e e b e L e T R e bk : et
T I R L g Al LR p ik et g e e Lk L up s e ] 103 han ma P TTpas A T T L OE) e b e s

forme

017162

Cord bushing

018004

AC cord

012046

DIN plug

458433

Serial number plate

469960

Replacement fuse rating label

473024

Fuse rating label

4697062

Conector wire

614028

@ Pan head screw M14x8 B

639082

@ Pan head tapping screw M3x16

63222

4 Binding head tapping screw M3x6 B

618122

@Pan head SEMS screw M3x6

613097

) Pan head screw M3x18 B

605512

Rivet

672042

Nut M4

672038

Nut M3

667415

Flat washer 4x8x0.5t

668032

Spring washer (3

668051

Spring washer ¢4

669158

Fiber washer 3x10x1t

639025

(P Pan head tapping screw M3x6 B




POWER SUPPLY CIRCUIT BOARD ASS'Y

THE IMPORTANT SAFETY NOTICE

The fuse is the special component which is important for safety. It is essen-
tial that this fuse should be replaced with manufacture’s specified part to
prevent shock, fire, or other hazards. Do not modify the original design.

PART NO. DESCRIPTION NO. PART NO. DESCRIPTION_

314990 Power supply circuit board ass’y 469960 Replacement fuse rating label

618137 @ Pan head SEMS screw M3x8

672038 Nut M3

---------------- . BT i 1 vy e A = =t} H = [ S HH En pa et |
= 8 il o B bl el da b byt Wb a2 Lt s B R e m B ot 1ot et o it i e LR fo o R L e e e s S b e et L R

e R L R e e s T B R e e e T Tk s R R b L R it e e R e o Pl b i = ST

. .. x e ey e e e e i el e e e R e e | - e e et e b e b e e g et i e e e bl sl B LR et 1)

el LIS F=F 2R s R R A e e e P e S P e T Pl e e b by R SRS e P g p e s Rt

i R L A R LR [ i Rl ER IR IRt b ban b 141 i b e e e E T IRRT T A Rk IS

ik i ZELIERISE -t : e e e e B e o T e e e L R B L L e s e g

e T e e e e e e e Tt e T e T S R L

T B A5 e b s T B b T i R R n e e e ke 8 g et h E o

O
1
2 458043 Heat sink
4

olfala

473024

816‘ ?".,I
Fuse rating label 639030 @ Pan head tapping screw M3x8

10



SCHEMATIC DIAGAM

SWI

POWER SUPPLY P.W.B.ASS'Y

LINE] | o~ . 1PT4
. col
OBA | 0.0 lu /125 S RO |
AL T GRAY 0.5 LSS50 l/2w ) ] DC+
|20V = PT3 I : { Q
PTI 1 PTS coz |+ % ROZ 2.4K iL+
Q 0 a7op/IL poi AM
LINE WHITE RED - | coa
L...__.I 35V bo2 +] CO3 2204 38V T %N’
| el &nc— LED |
SW2-I Eﬂ
OFF e
45
MOTOR CONTROL PW.B.ASSY *—.;
]
CONNECTOR
2
oie
{3
10K é
X113
FG.2 ¢
F.G.1 Cll !/1/
] IRI3 ﬂ|$gé = LED2
i l 1 |g.8x3002
—d 4'?1‘; SOk ) “'Tgﬂlag g
CI3 cl12 3.9K RZ5 |R27
33PI EEPL 180K 2.2K [3.3K
L+ it o £ A
CI5 0.047
+
i o .:|}_
8 |R29
2K gﬁ.euzg Iiz D::
2
50V EE‘E i T"E
g.(!lgl -0 PLAY { OFF
= Swz-2
X 14
D2
h 4
D5
R42 180 T
AN

POWER SUPPLY P.W.B. ASS’Y

TR 25D313, 25CI061 or 25D526
Dol Silicon Bridge Wo2
Do2 Zener Diode WZ240

MOTOR-— mc-9368B

LEDI,2— TLRIOZ2

SW|——— Micro Switch AM41009
SWz2

Rotaly Switch ESRE I33KI5B
CONNECTOR—Mak 3100S 8 Masei 3100S

THE IMPORTANT SAFETY NOTICE

The fuse is the special component which is important for safety. Itis essen-
tial that this fuse should be replaced with manufacture’s specified part to

prevent shock, fire, or other hazards. Do not modify the original design.

11

MOTOR CONTROL P.W.B.ASS’Y

ICI— NJM4558D-D
1C2 SM6415A-45S
Xl~4 25SD57 1 KiorKzorLlorL2

X5~8— 2SA733P or Q
X9,10,12,13,20 —2SA733P or Q

X15+16 —— 2SAT33P

X14 25D571 K1 or K2

X11,17,18,19— 25C945 P or K

Di~3 15553
D4 vDI1220
DS UZ568

All resistors are |/4W Carbon Film unless marked otherwise.

All capacitors are in uyF unless otherwise specified

electrolytic 8 polyester film capacitors are F/WV.

All resistors are in (.




DETAIL VIEWS FOR ASS’Y PARTS

A. TONEARM ASS’'Y

DESCRIPTION PART NO. DESCRIPTION
T 338"V | 6 Set screw M2x2 BS B
T spring 7 454362 Name plate
lio s SCrew 8 442050 Arm lifter ass’y
TR iy Dlate g 471531 Arm base ass’'y
i iz ober

12




B. OUTPUT TERMINAL BASE ASS'Y

NO. PART NO. DESCRIPTION
1 449773 Terminal base
2 011221 RCA jack
3 668282 Teeth washer

13



PACKING FOR SHIPMENT

149



SPECIFICATIONS

Turntable

Drive SYStem - ooceeeeeremimimniiiiiiiiiiiiinine. Direct drive

IVIOTOLE +evvvverreenmmenseenemeacennmeaeseneeenesnnsnnnsnnnenes Quartz locked PLL DC servo motor
SPEEAS -+ +vevereermerserereiiresieriie e s 33-1/3, 45 rpm

Turntable platter-....ccocceenevvenrieiiieeenennneee.. 36 cm (13-3/4 inch) diameter aluminum
diecast platter, weighting 2.6 kg (5.72 |bs)

Moment OFf INEIrtig .--cceeevveererereserrrienrosacnnes 600 kg- cm?
WOW & TIUTIEL so5vivsviswvswrvsesvienssmnsnmenvsanses  LOSS than 0.02%
STN FATIO: coiomnsiianssmssvs s e sy e e More than 63 dB (JIS) 75 dB (DIN-B)

POWEK e vveveeeeereiceeneiniieeeeneneneeneneeneenneeneeeee. U.SLAL & Canada 120V, 60 Hz /Other areas
220-240V, 50 Hz 7.5W

Tonearm

TVYPER csvssissnvnsvissmassmsinianssummsnisessnies.  DYynNamic balance

Effective length .ccocovvveviiieiniiiniiiiciiinee, 237 mm (9-3/8 inch)

OVErNANG o vevveeeveeeniriieee ettt ere e . 15 mm (19/32 inch)

Maximum tracking error...c.cccceeiiieeennennnnn. Less than 1.5©

Usable cartridge weight ....ccccccvvveniirinnnnnn. 4-12 g (0.14 - 0.42 oz)

Range of tracking force ....cccccccovuveennnnenne. 0-3g

DiMIENSIONS «ovrevevrereererereeeesesererssesseesesresens (W) 410 x (D) 350 x (H) x 139 mm,

16-1/8 x 13-3/4 x 5-1/2 inch
WEIGHT - rvevevereirnnrnnnenisiesessensienssnsssensennens. 7.0 kg (15.4 1bs)

* Design and specifications are subject to modification without notice.



	micro_seiki_dqx-500_service_en-1
	micro_seiki_dqx-500_service_en-2
	micro_seiki_dqx-500_service_en-3
	micro_seiki_dqx-500_service_en-4
	micro_seiki_dqx-500_service_en-5
	micro_seiki_dqx-500_service_en-6
	micro_seiki_dqx-500_service_en-7
	micro_seiki_dqx-500_service_en-8
	micro_seiki_dqx-500_service_en-9
	micro_seiki_dqx-500_service_en-10
	micro_seiki_dqx-500_service_en-11
	micro_seiki_dqx-500_service_en-12
	micro_seiki_dqx-500_service_en-13
	micro_seiki_dqx-500_service_en-14
	micro_seiki_dqx-500_service_en-15

